Rheumatology Referral Form







Fax Completed Form To:

	ı.	_		
\mathbf{r}	n	n	n	Δ,
		v		С.

Refer Name			PATIENT INFORMATION					
Methers Note: Colf Phone: Work Plane:	Patient Name:	Date of Ri		Referral Date:				
History Brough St Secondary Control Height Weight Gold Note Female Fem		pare or or						
Secondary Collect Height: Weight: George Female		Cell Phone	·	,				
Pipestan Name LE.F. DGA Paction Name DGA Paction Na								
Physical Harms:			weight.	□ Male □ Terriale				
Poption Name								
Popular Name								
Pacific Number Paci								
Moderner Patient demographics & front/back copy of all insurance cards (speckrigtion & medical) Patient demographics & front/back copy of all insurance cards (speckrigtion & medical) Patient demographics & front/back copy of all insurance cards (speckrigtion & medical) Patient demographics & front/back copy of all insurance cards (speckrigtion & medical) Patient demographics & front/back copy of all insurance cards (speckrigtion & medical) Patient demographics & front/back copy of all insurance cards (speckrigtion & medical) Patient demographics & front/back copy of all insurance cards (speckrigtion & medical) Patient demographics & front/back copy of all insurance cards (speckrigtion & medical) Patient front back copy of all insurance cards (speckrigtion & medical) Patient front back copy of all insurance cards (speckrigtion & medical) Patient front back copy of all insurance cards (speckrigtion & medical) Patient front back copy of all insurance cards (speckrigtion & medical) Patient front back copy of all insurance cards (speckrigtion & medical) Patient front back copy of all insurance cards (speckrigtion & medical) Patient front back copy of all insurance cards (speckrigtion & medical) Patient front back copy of all insurance cards (speckrigtion & medical) Patient front back copy of all insurance cards (speckrigtion & medical) Patient front back copy of all insurance cards (speckrigtion & medical) Patient front back copy of all insurance cards (speckrigtion & medical) Patient front back copy of all insurance cards (speckrigtion & medical) Patient front back front b	-	LIC.#:						
Office Contact: Supervisory Physician of a spicability: Supervisory Physican of a spicability: S								
Supervisory Physician (of applicable):				City/State/Zip:				
Patient demographics & frunthack capy of all insurance cards (prescription & method)				Fax:				
Reset demographics & fortuback copy of all insurance cards (prescriptions in medical) Relaboration in the Reset of Productive Secretary of Productive Secretary (ARC), platest count, All and AST banesats (Arterna only) Letter of medical necessity if required in early (ARC), platest count, All and AST banesats (Arterna only) Letter of medical necessity if required in early (ARC), platest count, All and AST banesats (Arterna only) Letter of medical necessity if required in early (ARC), platest count, All and AST banesats (Arterna only) Letter of medical necessity if required in early (ARC), platest count, All and AST banesats (Arterna only) Letter of medical necessity if required in early (ARC), platest count, All and AST banesats (Arterna only) Letter of medical necessity if required in early (ARC), platest count, All and AST banesats (Arterna only) Letter of medical necessity if required in early (ARC), platest count, All and AST banesats (ARC) Letter of medical necessity if required in early (ARC), platest count, ARC Letter of medical necessity if required in early (ARC), platest count, ARC Letter of medical necessity if required in early (ARC), platest count, ARC Letter of the ARC	Supervisory Physici	an (if applicable):						
Better office with notes, history & physical, lab & pertinent procedure results Content medical notes tied and aided with dataset Content medical notes tied and aided with dataset Content medical notes tied aided with dataset Content medical notes that aided with dataset Content medical notes that aided with the sext twithin last 12 months (Inflianmabs only, Denois & Actema only) Content & Actema on the			PLEASE ATTACH					
Missoften outce Set Indices (Set Of prior medications 1st & Set Of prior medications (18 %) and prior medications (18 %) and a failed (with dates) Letter of medical necessity if fruity dosing or indication is outside of FDA guidelines	☐ Patient demo	graphics & front/back copy of all insurance cards (prescription	& medical)	12				
Content medication is & list of prior medications intered and failed (with dates) Letter of medical necessity if deployable provides assessment, learning fulfillations only, Dennical & Acteman and Private of the Control of the			te 🗀 IB IAD RESULTS WITHIN IAST					
Nurse Orders: Nurse to provide assessment, teaching, lab draws, medication administration and vascular access device insertion and/or management per physician orders. **Plack Orders: Nurse to provide assessment, teaching, lab draws, medication administration and vascular access device insertion and/or management per physician orders. **Plack Orders: Nurse to provide assessment, teaching, lab draws, medication administration and vascular access device insertion and/or management per physician orders. **Plack Orders: Nurse to provide assessment, teaching, lab draws, medication administration lateral teaching to the control 20mp; provided as reference; **PRESCRIPTION ORDERS** **Anaphylaxis Kit:			Absolute Heatrophili coul					
Nurse Orders: Nurse to provide assessment, teaching, lab draws, medication administration and vascular access device insertion and/or management per physician orders. Rush Orders: NarO.97% - 5-10ml. flush pre and post infusion and as needed	☐ HBV lab resul	ts within last 12 months (<i>Infliximabs only, Orencia & Actemra o</i>	niy)	ity if drug dosing of indication is outside of FDA guidelines				
Flush Orders: Ana.Ord. 976 - 5-10mf. flush pre and post infusion and as needed Repairs 10 Dounts/mL - 96m 10 Dounts/mL - 97m 10 Dounts/mL - 96m 10 Dounts/mL - 97m			NURSING & LAB ORDERS					
Flush Orders: Ana.Ord. 976 - 5-10mf. flush pre and post infusion and as needed Repairs 10 Dounts/mL - 96m 10 Dounts/mL - 97m 10 Dounts/mL - 96m 10 Dounts/mL - 97m	Nurse Orders: Nur	se to provide assessment teaching Iah draws medication adi	ninistration and vascular access device insert	tion and/or management per physician orders				
Lab Date & Frequency: Lab Date & La					azintzin line			
PRESCRIPTION ORDERS		0.770 - 3-10111E flush pie and post infusion and as needed Th		institute - 3-3the hash after post-imasion N3 hash ii inacatea to ii	antam mic			
Anaphylaxis Kit	zas Gracisi		• •					
Citeck al that apply Diphentyuramine mg/V infusion as needed MS-hydration SOURI IV Infusion over 30 minutes as needed minutes price to infusion minutes price to minutes minutes price to infusion minutes price to								
Pre-Medications: Acctaminophen mg PO minutes prior to Inficision Solu-Medicul mg VI Inficision minutes prior to Inficision Other					eeded			
Cincked at that a apply Diphenhydramine mg POOR- Winfusion minutes prior to infusion Other				infusion over 30 minutes as needed Other				
Supply Orders: All supplies for vascular access line care, drug administration kit(s), pump, and IV pole will be provided as necessary PRODUCT								
Still Aris a first dose? Ves No. If No, when was last dose given? When is patient due for next dose? No. If No, when was last dose given? When is patient due for next dose? No. If No, when was last dose given? When is patient due for next dose? No. If No, when was last dose given? When is patient due for next dose? No. If No. Induction: Mindson of ang/kg Grant/g No. Induction: Mindson on or at least 10 minutes at west of No. Induction: Mindson on or at least 30 minutes at west of No. Induction: Mindson on or at least 30 minutes at west of No. Induction: Mindson on or at least 30 minutes at west of No. Induction: Mindson on or at least 30 minutes at west of No. Induction: Mindson on or at least 30 minutes at west of No. Induction: Mindson on or at least 30 minutes at west of No. Induction: Mindson on or at least 30 minutes at west of No. Induction: Mindson on or at least 30 minutes at west of No. Induction: Mindson on or at least 30 minutes at west of No. Induction: Mindson on or at least 30 minutes at west of No. Induction: Mindson of 300mg) for patients > 7.5 kg every 4 weeks No. Induction: Mindson of 300mg) for patients > 7.5 kg every 4 weeks No. Induction: Mindson of 300mg) for patients > 7.5 kg every 4 weeks No. Induction: Mindson of 300mg) for patients > 7.5 kg every 4 weeks No. Induction: Mindson of 300mg) for patients > 7.5 kg every 4 weeks No. Induction: Mindson of 300mg) for patients > 7.5 kg every 4 weeks No. Induction: Mindson of 300mg) for patients > 7.5 kg every 4 weeks No. Induction: Mindson of 300mg) for patients > 7.5 kg every 4 weeks No. Induction: Mindson of 300mg) for patients > 7.5 kg every 4 weeks No. Induction: Mindson of 300mg) for patients > 7.5 kg every 4 weeks No. Induction: Mindson of 300mg Mindson of 300mg for Mindson of 300mg for Mindson of 300mg for Mindson of 300mg for Mi								
Strica first dose? Ves No If No, when was last dose given? When is patient due for next dose?				-				
Induction: 4mg/kg N infusion via gravity-OR- pump over at least 1 hour everyweeks NONE Maintenance: I Vinfusion of 4mg/kg 6mg/kg 12mg/kg 12mg/kg mg/kg (max of 800mg) via gravity-OR- pump over at least 1 hour every week (patients > 100kg or based on dinical response) 2 veeks (patients < 100kg) 0 ther: Round up to nearest whole welf must shows for Medical patients) Give exact dose NONE Maintenance: 1.75mg/kg IV infusion over at least 30 minutes at week 0 Dosing Weight Dose: NONE Maintenance: 1.75mg/kg IV infusion over at least 30 minutes every _ weeks Dosing Weight Dose: NONE LARIS Maintenance: 1.75mg/kg IV infusion over at least 30 minutes every _ weeks Dosing Weight Dose: NONE Induction: 6mg/kg IV infusion over at least 30 minutes every _ weeks Dosing Weight Dose: NONE Dosing SC injection monthly (recommended total of 12 doses) For Cryopyrin-Associated Periodic Syndromes (CAPS) Maintenance: 1.75mg/kg IV infusion over at least 30 minutes every _ weeks 150mg/kg 150mg	PRODUCT		PRESCRIPTION INFORMATIO	N	REFILLS			
Maintenance: Infusion or 4mg/kg 6mg/kg 10mg/kg 12mg/kg mg/kg (max of 800mg) via gravity0R- pump over at least 1 hour levery week (patients > 100kg or based on clinical response) 2 weeks (patients < 100kg) 0ther:	Is this a first dose?	Yes 🔲 No If No, when was last dose given?	When is patient due for next dose?					
Sery week (patients > 100kg or based on of minical response) 2 weeks (patients < 100kg or based on of minical response) 2 weeks (patients < 100kg or based on of minical response) 2 weeks (patients < 100kg or based on of minical response) 2 weeks (patients < 100kg or based on of minical response) 2 weeks 2 months of water 2 mon		☐ Induction : 4mg/kg IV infusion via ☐ gravity OR ☐ pun	p over at least 1 hour everyweeks		NONE			
Sery week (patients > 100kg or based on of minical response) 2 weeks (patients < 100kg or based on of minical response) 2 weeks (patients < 100kg or based on of minical response) 2 weeks (patients < 100kg or based on of minical response) 2 weeks (patients < 100kg or based on of minical response) 2 weeks 2 months of water 2 mon		Majestanance IV inferior of						
Round up to nearest whole vial (must choose for Medicaid patients) Give exact dose NONE	LI ACIEMRA							
COSENTYX								
COSENTYX								
EVENITY 210mg SC injection monthly (recommended total of 12 doses)	☐ COSENTYX	☐ Induction : 6mg/kg IV infusion over at least 30 minutes at week	Dosing Weight:					
ILARIS For Stills Disease including Adult Onset Stills Disease and Systemic Juvenile Idiopathic Arthritis		☐ Maintenance : 1.75mg/kg IV infusion over at least 30 minutes	every weeks	Dose:				
ILARIS For Stills Disease including Adult Onset Stills Disease and Systemic Juvenile Idiopathic Arthritis	☐ EVENITY	210mg SC injection monthly (recommended total of 12 doses)						
ILARIS Idiopathic Arthritis 150mg SC injection for patients > 40kg every 8 weeks 2mg/kg 2mg/kg 3mg/kg 5mg/kg 7.5kg every 4 weeks 2mg/kg 3mg/kg 5mg/kg 2mg/kg 3mg/kg 5mg/kg 7.5kg/every 4 weeks 7.5kg/every 6 weeks 7.								
4mg/kg SC injection (max of 300mg) for patients ≥ 7.5kg every 4 weeks 2mg/kg 3mg/kg 5 mjection for patients 15kq-40kg every 8 weeks NONE NFLIXIMAB Avsola Induction: 3mg/kg 5mg/kg 7.5mg/kg 10mg/kg mg IV infusion via gravity0R pump over at least 2 hours at weeks 0, 2, and 6 NONE Maintenance: 3mg/kg 5mg/kg 7.5mg/kg 10mg/kg mg IV infusion via gravity0R pump over at least 2 hours every weeks (Note: Round to nearest 100mg for Medicaid patients) Remicade Remicade Maintenance: mg IV infusion via gravity0R pump over at least 30 minutes at week 0, 2 and 4 NONE ORENCIA Maintenance:mg IV infusion via gravity0R pump over at least 30 minutes everyweeks 10kg to <25kg = 50mg SC injection weekly 25kg to <50kg 87.5 mg SC injection weekly 50kg or more 125mg SC injection weekly PROLIA 60mg SC injection every 6 months mlaution: Maintenance: Proriasis Adult Subcutaneous For patients ≤ 100 kg, 45 mg SC injection initially and 4 weeks later, followed by 45 mg every 12 weeks For patients ≤ 100 kg, 90 mg SC injection initially and 4 weeks later, followed by 90 mg every 12 weeks For patients ≤ 100 kg, 90 mg SC injection initially and 4 weeks later, followed by 90 mg every 12 weeks For patients so 100 kg, 90 mg SC injection initially and 4 weeks later, followed by 45 mg SC injection initially and 4 weeks later, followed by 45 mg SC injection initially and 4 weeks later, then every 12 weeks For patients with co-existent moderate-to-severe plaque psoriasis weighing > 100 kg, 90 mg SC injection initially and 4 weeks later, then every 12 weeks For KRYSTEXXA, please refer to KRYSTEXXA Order Form mg IV infusion via	☐ ILARIS	-		* * *				
INFLIXIMAB Avsola Avsola Avsola Avsola Avsola Avsola Avsola Maintenance: 3mg/kg 5mg/kg 7.5mg/kg 10mg/kg or mg V infusion via gravity OR pump over at least 2 hours at weeks 0, 2, and 6 Maintenance: 3mg/kg 5mg/kg 7.5mg/kg 10mg/kg mg W infusion via gravity OR pump over at least 2 hours every weeks (Note: Round to nearest 100mg for Medicaid patients) If Remicade infusion tolerated, adjust infusion time according to manufacturer package insert. Induction: mg W infusion via gravity OR pump over at least 30 minutes at week 0, 2 and 4 NONE Maintenance: mg W infusion via gravity OR pump over at least 30 minutes every weeks 10kg to <25kg = 50mg SC injection weekly 25kg to <50kg 87.5 mg SC injection weekly 50kg or more 125mg SC injection weekly Maintenance: Induction: Maintenance: Profiasis Adult Subcutaneous For patients ≤ 100 kg, 45 mg SC injection initially and 4 weeks later, followed by 45 mg every 12 weeks For patients ≤ 100 kg, 90 mg SC injection initially and 4 weeks later, followed by 90 mg every 12 weeks For patients ≤ 100 kg, 90 mg SC injection initially and 4 weeks later, followed by 90 mg every 12 weeks For patients into existent moderate-to-severe plaque psoriasis weighing > 100 kg, 90 mg SC injection initially and 4 weeks later, then every 12 weeks For KRYSTEXXA, please refer to KRYSTEXXA Order Form Maintenance: MRYSTEXXA, please refer to KRYSTEXXA Order Form MRYSTEXXA Order Form MRYSTEX	·							
Ausola Inflectra Maintenance: 3 mg/kg 7.5 mg/kg 10 mg/kg mg W infusion via gravity OR pump over at least 2 hours every weeks (Note: Round to nearest 100mg for Medicaid patients) If Remicade infusion tolerated, adjust infusion time according to manufacturer package insert. Induction:mg W infusion via gravity OR pump over at least 30 minutes at week 0, 2 and 4 NONE	☐ INFLIXIMAB	l N						
Remicade Remicade Remicade Remicade Remicade infusion tolerated, adjust infusion time according to manufacturer package insert. Induction:mg IV infusion via gravityOR pump over at least 30 minutes at week 0, 2 and 4 NONE								
Renflexis If Remicade infusion tolerated, adjust infusion time according to manufacturer package insert.								
Induction:mg V infusion via gravityOR- pump over at least 30 minutes at week 0, 2 and 4 NONE Maintenance:mg V infusion via gravityOR- pump over at least 30 minutes everyweeks 10kg to <25kg = 50mg SC injection weekly 25kg to <50kg 87.5 mg SC injection weekly 50kg or more 125mg SC injection weekly PROLIA 60mg SC injection every 6 months Induction: NONE Maintenance: Maintenance: NONE Maintenance: Psoriasis Adult Subcutaneous For patients ≤ 100 kg, 45 mg SC injection initially and 4 weeks later, followed by 45 mg every 12 weeks For patients ≤ 100 kg, 90 mg SC injection initially and 4 weeks later, followed by 90 mg every 12 weeks Psoriatic Arthritis Adult 45 mg SC injection initially and 4 weeks later, followed by 45 mg SC injection initially and 4 weeks later, followed by 90 mg every 12 weeks Psoriatic Arthritis Adult 45 mg SC injection initially and 4 weeks later, followed by 90 mg SC injection initially and 4 weeks later, followed by 45 mg SC injection initially and 4 weeks later, followed by 90 mg every 12 weeks For patients with co-existent moderate-to-severe plaque psoriasis weighing >100 kg, 90 mg SC injection initially and 4 weeks later, then every 12 weeks For RRYSTEXXA, please refer to KRYSTEXXA Order Form Indication Indic								
ORENCIA Maintenance:mg V infusion via gravityOR pump over at least 30 minutes everyweeks 10kg to <25kg = 50mg SC injection weekly 25kg to <50kg 87.5 mg SC injection weekly 50kg or more 125mg SC injection weekly 10kg to <25kg = 50mg SC injection weekly 25kg to <50kg 87.5 mg SC injection weekly 50kg or more 125mg SC injection weekly 10kg to <25kg = 50mg SC injection weekly 25kg to <50kg 87.5 mg SC injection weekly 50kg or more 125mg SC injection weekly 10kg continued weekly 10kg or more 125mg SC injection weekly 10kg continued weekly 10kg or more 125mg SC injection weekly 10kg continued weekly 10kg or more 125mg SC injection weekly 10kg continued weekly 10kg or more 125mg SC injection weekly	Renflexis				NONE			
Gong SC injection weekly 25kg to <50kg 87.5 mg SC injection weekly 50kg or more 125mg SC injection weekly 50kg					NONE			
PROLIA 60mg SC injection every 6 months NONE RITUXIMAB Induction: NONE Maintenance: Psoriasis Adult Subcutaneous For patients ≤ 100 kg, 45 mg SC injection initially and 4 weeks later, followed by 45 mg every 12 weeks For patients > 100 kg, 90 mg SC injection initially and 4 weeks later, followed by 90 mg every 12 weeks Psoriatic Arthritis Adult 45 mg SC injection initially and 4 weeks later, followed by 90 mg every 12 weeks For patients with co-existent moderate-to-severe plaque psoriasis weighing > 100 kg, 90 mg SC injection initially and 4 weeks later, then every 12 weeks KRYSTEXXA For KRYSTEXXA, please refer to KRYSTEXXA Order Form SC injection initially and 4 weeks later, then every 12 weeks SC injection initially and 4 weeks later, then every 12 weeks SC injection initially and 4 weeks later, then every 12 weeks SC injection initially and 4 weeks later, then every 12 weeks SC injection initially and 4 weeks later, then every 12 weeks SC injection initially and 4 weeks later, then every 12 weeks SC injection initially and 4 weeks later, then every 12 weeks SC injection initially and 4 weeks later, then every 12 weeks SC injection initially and 4 weeks later, then every 12 weeks SC injection every 12 weeks SC injection initially and 4 weeks later, followed by 45 mg SC injection every 12 weeks SC i	│							
Induction: NONE Maintenance: NONE Maintenance: NONE Maintenance: NONE Maintenance: NONE Maintenance: Psoriasis Adult Subcutaneous For patients ≤ 100 kg, 45 mg SC injection initially and 4 weeks later, followed by 45 mg every 12 weeks For patients > 100 kg, 90 mg SC injection initially and 4 weeks later, followed by 90 mg every 12 weeks Psoriatic Arthritis Adult 45 mg SC injection initially and 4 weeks later, followed by 45 mg SC injection every 12 weeks For patients with co-existent moderate-to-severe plaque psoriasis weighing > 100 kg, 90 mg SC injection initially and 4 weeks later, then every 12 weeks For KRYSTEXXA, please refer to KRYSTEXXA Order Form OTHER		\square 10kg to <25kg = 50mg SC injection weekly \square 25kg to <50kg 87.5 mg SC injection weekly \square 50kg or more 125mg SC injection weekly \square						
Maintenance: Psoriasis Adult Subcutaneous For patients \$ 100 kg, 45 mg SC injection initially and 4 weeks later, followed by 45 mg every 12 weeks For patients \$ 100 kg, 90 mg SC injection initially and 4 weeks later, followed by 90 mg every 12 weeks Psoriatic Arthritis Adult 45 mg SC injection initially and 4 weeks later, followed by 45 mg SC injection every 12 weeks For patients with co-existent moderate-to-severe plaque psoriasis weighing \$ 100 kg, 90 mg SC injection initially and 4 weeks later, then every 12 weeks For KRYSTEXXA For KRYSTEXXA, please refer to KRYSTEXXA Order Form OTHER	☐ PROLIA	60mg SC injection every 6 months						
Maintenance:	_	☐ Induction:			NONE			
Psoriasis Adult Subcutaneous ☐ For patients ≤ 100 kg, 45 mg SC injection initially and 4 weeks later, followed by 45 mg every 12 weeks ☐ For patients > 100 kg, 90 mg SC injection initially and 4 weeks later, followed by 90 mg every 12 weeks Psoriatic Arthritis Adult ☐ 45 mg SC injection initially and 4 weeks later, followed by 45 mg SC injection every 12 weeks ☐ For patients with co-existent moderate-to-severe plaque psoriasis weighing > 100 kg, 90 mg SC injection initially and 4 weeks later, then every 12 weeks ☐ KRYSTEXXA For KRYSTEXXA, please refer to KRYSTEXXA Order Form ☐ OTHER Psoriatic Adult Subcutaneous ☐ Horizontally and 4 weeks later, followed by 45 mg every 12 weeks ☐ For patients with co-existent moderate-to-severe plaque psoriasis weighing > 100 kg, 90 mg SC injection initially and 4 weeks later, then every 12 weeks ☐ Horizontally and 4 weeks later, then every 12 weeks ☐ Horizontally and 4 weeks later, then every 12 weeks ☐ Horizontally and 4 weeks later, followed by 45 mg every 12 weeks ☐ Horizontally and 4 weeks later, followed by 90 mg every 12 weeks ☐ Horizontally and 4 weeks later, followed by 45 mg every 12 weeks ☐ Horizontally and 4 weeks later, followed by 45 mg every 12 weeks ☐ Horizontally and 4 weeks later, followed by 45 mg every 12 weeks ☐ Horizontally and 4 weeks later, followed by 90 mg every 12 weeks ☐ Horizontally and 4 weeks later, followed by 90 mg every 12 weeks ☐ Horizontally and 4 weeks later, followed by 90 mg every 12 weeks ☐ Horizontally and 4 weeks later, followed by 90 mg every 12 weeks ☐ Horizontally and 4 weeks later, followed by 90 mg every 12 weeks ☐ Horizontally and 4 weeks later, followed by 90 mg every 12 weeks ☐ Horizontally and 4 weeks later, followed by 90 mg every 12 weeks ☐ Horizontally and 4 weeks later, followed by 90 mg every 12 weeks ☐ Horizontally and 4 weeks later, followed by 90 mg every 12 weeks ☐ Horizontally and 4 weeks later, followed by 90 mg every 12 weeks ☐ Horizontally and 4 weeks later, followed by 90 mg every 12 weeks ☐ Horizontally and 4 w	☐ RITUXIMAB							
For patients ≤ 100 kg, 45 mg SC injection initially and 4 weeks later, followed by 45 mg every 12 weeks For patients > 100 kg, 90 mg SC injection initially and 4 weeks later, followed by 90 mg every 12 weeks Psoriatic Arthritis Adult 45 mg SC injection initially and 4 weeks later, followed by 45 mg SC injection every 12 weeks For patients with co-existent moderate-to-severe plaque psoriasis weighing > 100 kg, 90 mg SC injection initially and 4 weeks later, then every 12 weeks KRYSTEXXA For KRYSTEXXA, please refer to KRYSTEXXA Order Form								
□ STELARA □ For patients > 100 kg, 90 mg SC injection initially and 4 weeks later, followed by 90 mg every 12 weeks □ STELARA □ STELARA □ Psoriatic Arthritis Adult □ 45 mg SC injection initially and 4 weeks later, followed by 45 mg SC injection every 12 weeks □ For patients with co-existent moderate-to-severe plaque psoriasis weighing > 100 kg, 90 mg SC injection initially and 4 weeks later, then every 12 weeks □ KRYSTEXXA For KRYSTEXXA, please refer to KRYSTEXXA Order Form □ OTHER □ OTHER								
STELARA Psoriatic Arthritis Adult								
☐ 45 mg SC injection initially and 4 weeks later, followed by 45 mg SC injection every 12 weeks ☐ For patients with co-existent moderate-to-severe plaque psoriasis weighing >100 kg, 90 mg SC injection initially and 4 weeks later, then every 12 weeks ☐ KRYSTEXXA For KRYSTEXXA, please refer to KRYSTEXXA Order Form ☐ OTHER	☐ STELARA							
□ For patients with co-existent moderate-to-severe plaque psoriasis weighing > 100 kg, 90 mg SC injection initially and 4 weeks later, then every 12 weeks □ KRYSTEXXA For KRYSTEXXA, please refer to KRYSTEXXA Order Form □ OTHER □ OTHER								
□ KRYSTEXXA For KRYSTEXXA, please refer to KRYSTEXXA Order Form □ OTHER								
□ OTHER □ □ □ □ □ □ □ □ □ □ □ □ □ □ □ □ □ □ □	☐ KRYSTEXXA		22	and a record interpretary 12 meets				
		this form and utilizing our corvices, you are authorising Ameri	a to serve as your prior authorization decise	nated agent in dealing with modical and procesintian incurrence	mnanios			

Prescriber's Signature Dispense as Written

Print Name

Prescriber's Signature Substitution Permitted Date

Print Name

Date



